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CERTIFICATE NO.: E200810-0060-002294(5003046) IN§P ECTION CERT IF ICATE L/C.No. (P/O No.) : 082-H333(90528)
A F 3 Se AH T+ .8 7 :
| COMMODITY E.R.¥_STEEL PIPE iQAH StEE' S?rp CUSTOMER TEXAS PIPE & SUPPLY
AE A (F)Ml o N & 8 4
SPECIFICATION. : APT 5LX42 PSLI1/SLB(43rd)/ASTM HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG:GU, SEOUL, KOREA SHIPPER SEAH STEEL AMFRICA INC.
A53B(2007)/ASHE SA53B(2007) POHANG PLANT ; “14-1, JANGHEUNG-DONG, NAM-GU, POHANG
At . | T | z g A = & % QANTITY Moo=
NO. | (BATCH NO.) ORDER SIZE 2 4 % 2 o FFW/T) REMARK
*1 PCS TOTAL LENGTH WEIGHT
5| (sroomrroy| BB 24 * X 0375 "  X21.000 FT 2 42.000 FT 1.804 | CONFIRM T0 NACE MR 0175 & MR 0103
+ERN : CHENICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
6 |(stixoLiso)| BEE - P X0.375° X 21.000-FT 1 21.000 FT 0.902| DSAY : CHENICAL COMPOSITION AND HARDNESS ONLY
7| (st troieng)| BBE. | n* X0.37%5 % X 21.000 FT 2 42.000 FT 1.804
8 | (srtmoion)| BBEC| 24 X0.375 " X 21.000FT a 861.000. FT 36.960
’ T : TNPACT
pvDROSTATIC | N | v F | s|clrRu{B|[D|Cc|F{F|RF| ZINC coATING TENSILE TEST
mst |- (ri|L|H|[g{EAlE|R|R|L[L]EL ST CHEMICAL COMPOSITION(S) (Gage Length ¢ 50m) | 18 |eyer | e |romeern
e A B H R m— T i B
HEAT MO 10sec iR L) i Nl T K VR DRI T LR T )G | Rr)werear or} &) D leidsil wn)p|'s lculnilcr|uo v |ceg| D | TENSILE { YIELD..| E.L DIE-S!EMqTEST MENT | LINING
NO. | (BATCH:ND.) E L? rE: & H g g E Er% ZINC?.‘?NQ;T g 1 g S : I | STRENGTH| STRENGTH RGY [ AREA B
Coolowsie [Ulu| g b |30 T cis[akl L[ g 3 [2]2]z2]2]s v * sN | Kb
Ao RN B T I o N . 1 . . ,
) B *2 G .N._lcauss| #3 G. 24 |5 | +6 *7 - | +8 |*0 Pst psi +10 lTould % *11
7% 30| . NAX ;| 28 125 | 30130 {40{40|40|15]80|" PR
spack . . MIN G 60000 | 42000
5| 815171 1180- |G |:G'|#6- | G G EEE BRELE BN e
(SIIX011170) : P.t16(-1|:78:.9°(:6 [L{IR|TR|TR| 2 T {69410 | 47070.] 36 G
pfaa] 147779 | 9 1| R|TR[TR] 2 W | 73410
-84 815170 1180- |6 | G |6 |G G Be:l16) 2:4:78 14| 8 :
(SI1X011210) : Pif15] 1:fo7e {16| 6 [z )R] v|TR|TR] |T| 68980 | S0510 | 34 G
: : 1 Pl 17] 1] 79 | 14| 6 |"2|TR| 1.]TR|TR| V| 72419
7.|. cs25228 180 |6 |G |«6 |.6 G Hjwslz[s |76} . v
(SIIX011230) P |17| 1|83 |8|5|m®|[2|m®RI™®| || 66280 | 48650 | 37 G
_ P {19 1| 81,7 (8 |TRl2|WRTRTR[  [¥| 709%
g| csi5114 | 1180 [Gl6G| 6 |6 G H (161 83:]20] 9
(S11X012020) P 15| m®| 82|18} 8 | 2|2 |m|®l |1| 71970 | 52700 | 37 G
p 15| ([ 83120 9 [2)2|1|m|m] “|w| 74970
0
N -pl ~ #12 : T
0 .|'Refer. To.The Attached H
T | Section Designation E
E | R
. 3 TWE HEREBY CERTIFY 'mAT THE NATERIAL FEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
- Surveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. Manager of Q.M Dept.
] - THE USE OF THE MATERIAL omsms THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
X AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES /H
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT 7 E- K
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231) . .




